BOARD OF DIRECTORS
SAN BENITO COUNTY WATER DISTRICT
Agenda For
January 25, 2023
Regular Meeting — 5:00 p.m.
30 Mansfield Road - Hollister, California 95023

Assistance for those with disabilities:
If you have a disability and need accommodation to participate in the meeting, please call Barbara Mauro, Board Clerk,
at (831) 637-8218, 48 hours prior to meeting for assistance so the necessary arrangements can be made.

Effective at the April 27, 2022, The Board of Directors is now allowing the public to attend in person at all meetings of
the San Benito County Water District Board. We will also continue to offer the meeting via Zoom as well. Regarding
virtual participation, members of the public are instructed to be on mute during the proceedings and to speak only
[...]
October 2022 that forms the basis of this scope of work.

21-10331363 A-1



Task 1 — Project Management and Quality Assurance/Quality
Control (QA/QC)

Subtask 1.1 - Project Management and Coordination

This subtask includes project management activities and coordination with the District. A
project management plan will be developed to serve as a communication tool for the District and
HDR staff. HDR will prepare invoices, progress reports, and decision log updates on a monthly
basis. The monthly progress reports will summarize budget and schedule status in measurable
terms. Other activities would include scheduling of staff and coordinating the quality assurance
effort. This effort is based on a project duration of 21 months.

Deliverables: Monthly progress reports, invoices, project management plan, and decision log.

Subtask 1.2 - QA/QC Program

HDR will develop a QA/QC plan for implementation of the scope of work. Deliverables to the
District will receive an internal, independent review by HDR senior technical staff before being
submitted to the District.

HDR will conduct a Project Approach and Resource Review (PARR) meeting internally to
review the project’s technical approach and resource allocation at project commencement.

Task 2 — Preliminary Design

Subtask 2.1 — Kickoff, Progress and Deliverable Review Meetings

HDR will meet with District staff to introduce the project team, and discuss the District’s project
goals and objectives, and establish lines of communications. We have assumed the kick-off
meeting will be up to two hours in length and attended by up to five HDR team members
virtually via Webex or other virtual meeting platform.

HDR will also participate in eight bi-weekly progress meetings virtually during the preliminary
design phase based on a five-month schedule. We have assumed the progress meetings will be
one hour in length and will be attended by up to three HDR team members.

HDR will also participate in one deliverable review meeting in person, attended by up to four
HDR staff.

Deliverables: Meeting agenda and minutes.

Subtask 2.2 — Preliminary Design Analysis
HDR will perform a preliminary design analysis of the following project elements:

SUBTASK 2.2.1. ASR WELL AND SITE DEVELOPMENT

As well site locations have not been selected during the time of this proposal, a standard well
site design will be developed during the preliminary design phase, which can then be used to
customize for each of the five sites, as required, during the final design phase (Task 5).
Components include:

21-10331363 A-2



Design of well pump including pump and motor type, capacity, and pump configuration

for both injection and recovery.

+ Mechanical Design — Design and layout of wellhead piping, valves and appurtenances
including flow meters, flow and pressure control valves. Design of downhole control
valve to control injection flow and pumping direction.

« Site civil design — Site development including site paving, grading, drainage, site security
(perimeter fence and security gate), and access roadway, designed to allow passage of
a workover rig.

e Onsite detention pond for well backflush water storage upstream of stormwater
discharge.

» Electrical design — Well pump motor design motor control center (MCC) design and
facilitate electrical power connection to the site. Instrumentation and controls design for
well pump, chlorination equipment, valves and appurtenances.

* Wellhead chlorination design and facilities including sodium hypochlorite storage tank
located outdoor under a metal canopy, metering pumps, valves, appurtenances, chlorine
injection system and chlorine analyzers.

¢ Electrical/Chemical Building — Prefabricated metal enclosure to house chlorination and

electrical systems. The Electrical/Chemical Building will include a roof, floor for mounting

equipment, and walls. Scope of work is limited to performance specifications for the
enclosure and design of the concrete foundation for the building. No structural or
architectural designs for the building are included.

Deliverables: Included in the BODR Report and Preliminary Drawings

Assumptions:

1. HDR scope does not include design of the ASR well or any monitoring wells on site.
This will be performed by another consultant.

2. No onsite water storage tank or pump station is required for the ASR well sites.

3. No sanitary sewer system or storm sewer is included in the design for the ASR well
sites. Any extracted water used during the project is expected to be clear of
hazardous constituents upon testing and returned back to the distribution system.
Any water discharged during well backflushing is assumed to be clear upon testing
and would be surface discharged as stormwater.

4. Information on well depth and other hydrogeological information required for the

pump design, such as groundwater level and drawdown and drawup conditions, will

be provided by Todd Groundwater within six weeks after the start of preliminary
design.

Deep foundation systems are not required for stability in the site soils.

6. Design of any surge protection facilities is not included in the scope. Only a
preliminary analysis is included.

7. A typical building layout design, mechanical/plumbing design and foundation design
can be used for the Electrical/Chemical Building. Custom design drawings for each
site will require additional fee for each site.

o

21-10331363 A-3



8. Atypical layout design and foundation design can be used for the hypochlorite tank
containment and metal canopy. Custom design drawings for each site will require
additional fee for each site.

9. A typical process design can be used for well pumps and hypochlorite metering
pumps for all sites.

SBCWD will provide well site locations and parcel size.

SUBTASK 2.2.2. OFFSITE TRANSMISSION AND DISTRIBUTION SYSTEM PIPELINE
The following offsite transmission and distribution pipelines are required to convey water from

the well sites to the distribution system:

o Well sites Transmission - Approximately 10,400 feet of 18-inch pipeline to convey water
from the well sites to the distribution system. This assumes a maximum distance of 300
feet from each individual wellsite to the transmission main on Fallon Road and 8,900 feet
of transmission main piping along Fallon Road.

» Fallon Road and San Felipe Road - Approximately 13,200 feet of 12-inch parallel
distribution system to increase the capacity of the existing distribution system.

Preliminary design analysis includes:

¢ Determination of locations of isolation, vacuum relief, and air release valves as
applicable.

» Recommendation on pipe material, sizing, and design criteria.

* Development of criteria for trenchless crossing under drainage ditch

e Hydraulic Modeling: Desktop hydraulic model analysis to evaluate pump and pipe design
requirements under existing and future demand conditions. Design will be based on
District’s criteria for flow, pressure, and in-pipe velocity and headloss requirements.

Deliverables: Included in the BODR Report and Preliminary Drawings

Assumptions:

1. Offsite transmission and distribution pipeline lengths are based on the Accelerated
Drought Response Project Technical Memorandum prepared by HDR and submitted
to the District on October 25, 2022. The pipe lengths are subject to change based on
actual location of the well sites, which is currently unknown.

2. Trenchless crossing is assumed under the drainage ditch at the intersection of Fallon
Road and Scagliotti Road and at the Santa Ana Creek crossing to minimize
environmental impact.

SUBTASK 2.2.3. WEST HILLS WATER TREATMENT PLANT EXPANSION

HDR will perform a preliminary design for the expansion of the WHWTP from a design flow of
4.5 MGD to 6.75 MGD. The design will be based on retaining the same processes and system
design as the existing WTP. No new treatment processes will be evaluated. The main
components of the design include:

21-10331363 A4



One new raw water pump will be added to the existing raw water pump station (RWPS).
One new automatic strainer added upstream of pretreatment.
Ballasted clarification pretreatment based on Veolia’'s Actiflo Carb treatment process
similar to the existing treatment unit. A new 4.5 MGD treatment unit will be added to the
existing 4.5 MGD treatment unit.
Conventional dual media gravity filtration with plastic block underdrains following
pretreatment. One new 2.25 MGD filter will be added to the existing three filters to meet
proposed design flow. The filter gallery will be expanded for the new filter piping, valves
and appurtenances.
Chemical feed and storage facilities.
o The following new bulk tanks will be added:

*  One 2,500-gallon sulfuric acid storage tank.

* One 4,500-gallon sodium hydroxide storage tank.

* One 2,500-gallon liquid ammonium sulfate storage tank.

o Where cost effective and appropriate for the overall design, the storage facilities
will be sized for expansion to 9.0 MGD to incorporate storage for future buildout
scenario.

o The current plant chemical dosages used will be used to determine if the existing
chemical storage and metering pump design is sufficient to meet the WTP's
expanded flow as assumed during the original WTP construction.

o The bulk storage tanks will be located outdoors adjacent to the chemical feed
pumps and will require new containment area and metal canopy.

One new 550,000-gallon prestressed concrete clearwell tank, adjacent to the existing
clearwell to provide sufficient contact time (CT) for disinfection requirements, will be
added.

One new drying bed sized for the 2.25 MGD expansion will be added. A soil-cement
drying bed similar to the existing drying bed is assumed.

Site development, civil design and yard piping for the WTP expansion.

Electrical, instrumentation and SCADA system design for the WTP expansion.

Deliverables: Included in the BODR Report and Preliminary Drawings

Assumptions:

1. The following components are not included in the project design scope. Their
existing capacity and/or sizing is sufficient to meet the 6.75 MGD design flow:
a. Raw water transmission pipe
b. Operations, administration or warehouse buildings.
c. Washwater reclamation basin, sludge transfer pump station and washwater
return water pump station.
d. Blowers and backwash pumps for filter backwash.
. Fire water pumps, plant water pumps, and fire water system piping.
f. Drying beds decant pump station.

21-10331363 A-5



2. The following existing chemical systems are currently sized for full build out of 9
MGD and are not included in this project scope. :
a. All chemical metering pumps.
Sodium Permanganate storage tank
Ferric chloride storage tank
Sodium hypochlorite bulk tank
Coagulant polymer storage
Powdered activated carbon storage

~ 0 00T

3. Landscape architecture is not included in the project scope.

Subtask 2.3 — Utility Documentation, Right-of-Way, Property, and Utility Research

HDR will contact applicable agencies and utility companies for information on existing rights-of-
way, easements, and utilities (i.e., communication, gas, electrical power, water, sanitary sewer,
and petroleum) within the project area. Property information and utility record drawings provided
by the agencies and utility companies will be incorporated into the preliminary design plans.
HDR will also identify construction permits, encroachment permits, and locations of necessary
acquisitions of new property and easements required for the construction and long-term
operation of the ASR well and transmission pipelines.

Deliverables: Results to be incorporated into the design.

Assumptions:

1. Ultilities in the project area will be identified through consultation with the District and
the USA North 811 Utility Member Contact Lookup.

2. Property and easement acquisition, if necessary, will be performed by the District.

3. Support for land acquisition is scoped under Task 9.

Subtask 2.4 — Survey

A site survey will be performed at the beginning of the project to verify the location of
aboveground and underground facilities at the ASR well sites and along the
transmission/distribution system piping. HDR's surveying subconsultant will conduct a design-
grade topographic survey of the transmission and distribution pipelines, and the five ASR well
sites once they are identified and provide survey data as necessary to finalize the design for the
concrete tank. The survey will also include visible and relevant utilities/structures that are
located in the proposed design area, including elevations of the existing tanks, pipe tie-ins, and
other facilities. Conventional surveying and terrestrial scanning techniques will be used to
acquire topographic information.

Deliverables: Included in the preliminary design drawings

Assumptions:

1. A site survey is not required for the WHWTP site and the existing record drawings
can be used for design.

21-10331363 A-6



Subtask 2.5 — Field Evaluation of Existing Utilities

HDR’s subconsultant will field check perceived utility conflicts with proposed design work if
reliable record drawings of the utilities are not available. The subconsultant will perform
selective underground utility investigation, including non-disruptive ground-penetrating radar,
inductive and/or conductive locating, and/or potholing for up to two days in the field. As required,
HDR will develop a potholing plan for its subconsultant to locate and profile existing
underground utilities. Up to five potholes that can be completed within two days are assumed at
this time. The subconsultant will be responsible for acquiring permits, insurance, and bonds,
paying related fees, and conducting traffic control for the five borings. Potholes shall be
restored to the satisfaction of the jurisdictional agency.

Deliverables: Potholing plan; task results to be incorporated into the design.

Subtask 2.6 - Hydraulic Modeling

HDR'’s hydraulic modeling subconsultant will conduct hydraulic model analyses to validate
hydraulic requirements and design for the transmission pipeline connection to the existing
distribution system and the new parallel distribution system pipeline. HDR’s subconsultant will
use the hydraulic model prepared as part of the City of Hollister's water distribution system
master plan as a base for the analyses. HDR’s subconsultant will run proposed system designs
under existing and future demand conditions and will evaluate designs based on District’s
criteria for flow, pressure, and in-pipe velocity and headloss requirements.

A preliminary estimate will be made for surge protection required for the system based on
industry standards and best practices. Estimates for recommended surge protection valves and
facilities will be considered planning level and will be based on HDR experience in designing
similar transmission systems. Recommended surge protection valves and facilities may include,
but are not limited to, the following:

e Surge tanks
» Slow-closing control valves at pump discharge
« Surge-suppression valves on the transmission line

This proposal does not include design costs associated with surge protection, if required. This is
only a preliminary level analysis to evaluate if any surge protection is required. If any additional
facilities are required, this will be discussed with the District and added as an amendment o this

scope.

Deliverables: Hydraulic Modeling Draft and Final TM.

Assumptions:

1. Surge analysis will not include recommendations outside of control valve design criteria.

2. Hydraulic model will analyze the proposed pipe system at demands and pressures
provided by the City of San Juan Bautista.

21-10331363 A7



Subtask 2.7 — Draft and Final Basis of Design Report

The findings of the preliminary design analyses will be summarized in a Basis of Design Report
(BODR). The BODR will document the planned location for the facilities, preliminary site
development for the WHWTP, standardized site plan for the well sites, process decisions for the
WTP, and design standards, codes, and performance criteria for structures, major facilities, and